

PODOFILOX (*Condylox*, **Condyline*) **External genital warts** (gel and soln) and **perianal warts** (gel only): Apply two times per day for 3 consecutive days of the week and repeat for up to 4 weeks. [Generic only: Soln 0.5% 3.5 mL. Trade only: Gel 0.5% 3.5 g.] ▶? ♀C ▶? \$\$\$

PODOPHYLLIN (*Podocin-25*, *Podofin*, *Podofilm*) **Warts**: Apply by physician. [Not to be dispensed to patients. For hospital/clinic use; not intended for outpatient prescribing. Trade only: Liquid 25% 15 mL.] ▶? ♀—▶—\$\$\$

SINECATECHINS (*Veregen*) **External genital and perianal warts**: Apply three times per day for up to 16 weeks. [Trade only: Oint 15% 30 g.] ▶Minimal absorption ♀C ▶? \$\$\$\$\$

Atopic Dermatitis Preparations

CRISABOROLE (*Eucrisa*) **Mild to moderate atopic dermatitis**: Apply thin layer twice daily to affected area(s). [Rx/Trade: ointment 2%, 60, 100 g.] ▶LK ♀?/?/? ▶? \$\$\$\$\$

DUPILUMAB (*Dupixent*) 600 mg (divided in two injection sites) SC, then 300 mg SC every other week. ▶endogenous ♀?/?/? ▶? \$\$\$\$\$

PIMECROLIMUS (*Elidel*) **Atopic dermatitis**: Apply two times per day. [Trade only: Cream 1% 30, 60, 100 g.] ▶L ♀C ▶? \$\$\$\$\$ ■

TACROLIMUS—TOPICAL (*Protopic*) Apply two times per day. [Generic/Trade: Oint 0.03%, 0.1% 30, 60, 100 g.] ▶Minimal absorption ♀C ▶? \$\$\$\$\$ ■

Corticosteroid/Antimicrobial Combinations

CORTISPORIN (neomycin—topical + polymyxin—topical + hydrocortisone—topical) Apply two to four times per day. [Trade only: Cream 7.5 g. Oint (also contains bacitracin) 15 g.] ▶LK ♀C ▶? \$\$\$

***FUCIDIN-H** (fusidic acid—topical + hydrocortisone—topical) Canada only. Apply three times per day. [Canada Trade only: Cream (2% fusidic acid, 1% hydrocortisone acetate) 30 g.] ▶L ♀? ▶? \$\$

LOTTRISONE (clotrimazole—topical + betamethasone—topical, **Lotriderm*) Apply two times per day. Do not use for diaper rash. [Generic/Trade: Cream (clotrimazole 1% + betamethasone 0.05%) 15, 45 g. Lotion (clotrimazole 1% + betamethasone 0.05%) 30 mL.] ▶L ♀C ▶? \$\$

MYCOLOG II (nystatin—topical + triamcinolone—topical) Apply two times per day. [Generic only: Cream, Oint 15, 30, 60 g.] ▶L ♀C ▶? \$\$

Hemorrhoid Care

ANALPRAM-HC (*Epifoam*, *Proctofoam HC*, *Pramosone*, hydrocortisone—topical + pramoxine—topical) Apply two to four times a day. [Generic/Trade: Cream (Analpram-HC 1% hydrocortisone + 1% pramoxine, 2.5% hydrocortisone + 1% pramoxine) 4, 30 g. Trade only: Topical aerosol foam (Proctofoam HC, Epifoam 1% hydrocortisone + 1% pramoxine) 10 g. Lotion (Analpram-HC, Pramosone 2.5% hydrocortisone + 1% pramoxine) 60, 120 mL. Lotion (Pramosone 1% hydrocortisone + 1% pramoxine) 60, 120 mL. Oint (Pramosone 1% hydrocortisone + 1% pramoxine, 2.5% hydrocortisone + 1% pramoxine) 28 g.] ▶L ♀C ▶? \$\$\$